Acme Industrial Company
] 441 Maple Avenue
Acme Industrial Company .
Keylocking Threaded Insert nm_..nmaﬁmas__m. IL 60110
Certificate of Conformance Ph: 847-428-3911
Fax: 847-428-1820
Cage Code: 00175

Customer Part Number MS51830-108, REV G, 5/9/22 MIL-1-45914A Rev. 4/25/91

Acme Part Number: 217-076324 Acme Lot Number: 395782-000

Quantity Manufactured: 14836 Lubrication Spec:

Date Manufactured: 2/28/2023 - Material Spec: AMS 5640

Material Supplier: OLARRA Mill Heat Number: 535724 Surface Treatment: AMS 2700

Part Number:  131-629032 Heat Treat Specs Hardness:

Component Part No: 132-7850058 ) Component:

Material Supplier: KENMODE TOOL , Mill Heat Number: E220592 Material Spec: ASTM A580(Chem Cnly)
fiu, Heat Treat Spec: Hardness Req't: v Surface Treatment:

lx».»&!
W

S

Note: DFARS compliant per 252.225-7014 alt 1, superseded by 252,225-7008 & 252.225-7009
Parts manufactured in the USA

{ DISCLAIMER: SELLER MAKES NO OTHER WARRANTY WHATEVER, EXPRESSED OR IMPLIED AND ALL IMPLIED WARRANTIES OF MERCHANTABILITY AND FITNESS FOR A
5 . PARTICULAR PURPOSE ARE DISCLAIMED AND EXCLUDED FROM ALL TRANSACTIONS AND SHALL NOT APPLY TO THE GOODS SOLD.
e REMEDY: Our obfigation Is limited to the repair or replacement of defective parts or, at our option, the refund of the purchase price.
IN NO EVENT SHALL THE SELLER BE LIABLE FOR ANY INCIDENTAL, SPECIAL OR CONSEQUENTIAL DAMAGES, OR ANY DAMAGES IN THE NATURE OF PENALTIES.
Certificate of Conformance and test results may only be reproduced in their complete form.
The test results relate only to the item or items tested.

The product identified on this Certificate of Conformance has been manufactured, tested, and unless
noted otherwise, conforms to the applicable drawings, specifications, and standards. Complete reports Josepi L lawfond

of physical and chemical tests are on file for examination. Goods conform to seller's quality level
unless specified otherwise.

Note: Blank spaces indicate that a quality requirement is-not applicable.

Form No.: 410-28 Rev:6/29/06

Joseph Liautaud
Quality Manager
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Test Results

Acme Part Number: 217-076324 Date Manufactured: 2/28/2023

Customer Part Number MS51830-108, REV G, 5/9/22

Internal Thread: 3/8"-16 UNJC-3B Lot Number 395782-000

: 14836
External Thread: 1/2"-13 UNC-2A Manufactured-Quantity:

Required AR
Torque Out: 320 Inch/Lbs. Min Accept
Pull Out: 11607 Lbs. Min Accept
Internal Thread Proofload: 9687 Lbs. Min Accept
Max Locking Torque: Inch/Lbs Max NA
Min Breakaway Torque: InchiLbs Min NA
metalurgical Properties: MIL-45914A REV 4/25/91 Accepl
Magnetic Permeabilty: NA

Notes: Test results must not be reproduced except in full. Test results
apply only to items tested.

Bianks spaces indicate no Quality requirements applicable.

Include one copy with shipment, retain one copy for records.

CERTIFICATION PACKAGE REVIEWED BY:

wave ML e CBICDIED
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RODA SPECIALTY STEEL INC.
230 LEXINGTON DRIVE - BUFFALO GROVE
60089 ILLINOIS - UNITED STATES

ACEROS INOXIDABLES

OIARKA

Trade Mudk - Zeichen des Lieferwedms
Anagrnnm del suainlscadoc

W@M«M-WM\M@
Sello def Inmpeconr

st
Certilicate type- APZ Nach Cerlificate n? - PrOf-Nr | Date-Datum-Feda
Our order N2 ! Heat Yw:rd:w
Werks - Nr i Schmetze | Bestedl - Nr 003184
ppied 760728 g 535724 ! .
Steel Grade / According fo
Werkstalt AlSI-303 Entsprechend  ASTM A 582/ A 582M-21.
Calidad " | Comresponde
Shape and Size - Gegenstad Tolerance - Toleranz Bundes Bars Welght
Perfil y dimension Tolerancla Bunde 7 |Slabe Gewtct {13290 Lbs
ROUND 1/ 19 1SO 286-1 Butloa Barras Peso
Requirements - Arfordenmgen - Exigencias
SAE AMS 6640V-16, TYPE 1. i SOLDTO ACME/ND{JSTRIAL
ASTM A 314-19. { PO# 154937-0
ITEM # 131-629032

Chemical compasition according 1o ASTM F889-20.
EN 10088-3 2014.

RASS0008 Rev.00-2020.

1.43085.

MECAMAX - PLUS

Meiting process / Erschmelzungsart / Proceso de Fusidn
E.AF./A.0.D.

Heal treatment / Warmebetandung / Tralamiento témmico
10650C 4H/Std WATERVWASSER/AQUA

Salution snnealed/Abgeschreckt/Hiperiemple-Cold drawn/GezogervEstiredo-Polished/Pollert/Pulido-

Test results - Ergebnis der Pridungen - Resulindos de los ensayos

Reference standard { Ap0,2% { Ap 1% Rm A Al Z Hardness ,bnpadlmllkarbectdngmetﬂgka’llﬂesﬂiefﬁa
Bezugsnom 1 KSI ' Ksl KSI |%L5D|%L4D] % Hirte SOV it
Norma de referendia 4 HBw '
ASTM A370 Mia. i ! t
unx. i ! i 262 !
"“‘W“""",Sﬂeﬂ# v, 82 101 1m 82 {5 241
20 ;PloN‘-' : ! p
; i ; i
c si Mn P s cr Mo N ! cu N | co
Mn 0,150 | 17,00 800 | : :
Mz 0150/ 100 § 200 } 0200 / 19,00 / 1000 /i 0,70 70,1000 :
o TRl SRy, (i abe i (s suivintly RPN (Wiviully | SN & Rty N e
0,046 oso/ 1,767 | o038/| 0,324 17,65 086 8417 : 052 osoo 0,14
Visunjanddimensional inspection inspection Anlmm\gl Graln &za
und Ausmessung O, Rnd!oakﬁvl ontrolie O. amd&mpr Komqrasse 5-8 ASTM E-112118
Control y dimensional OK‘ RmﬁcadividadOK' OK. Tamario de grano
Aemarks - Bemenamgen - Observaciones
Free From Marcury contaminationvQuecksiibertraiheit. EDV /EDP
No welding repalr. Acc. EN 10204
This material has been melted and manujdclured in Spaln Merian Tejedo
which Is a qualifying country acc. to DFARS 252.225-7009. Quelity Mng.
Eddy current test for cracks/Wirbelstromrissgeprafl. OK
Woda Inspoctor
DecWi
Inspeesor do fibeica

Wa hereby cartiy thot malenal described herein comphies with the requirements agreed on tha order.

W



E 87 Ronzo Road « Brstol, CT 06010

d RADCLIFF WIRE INC. Ph: (860) 6631305 « Fax: (860) 563-6553
Eﬁmwmm& www.radeltifefro.com

s § 42— — B3 -~ O S G e S O e n oy o am g W arg s w e - M ege e er e e S

Cert of Conformance / Material Cert

o dve Gw——— -—co-—-——.————-—'

Sold To: ' KENMODE TOOL & ENGINEERING, { |r Date Shipped: 1/8/2023 ° _
i 520 W. ALGONQUIN RD ; ] POt 070142 V

| ALGONQUIN, IL. 60102 ) l Radcilff No.: 168643 / l

L Heat No.: E220592 i

' Qly, Shipped:264 LBS-2-22"PLASTIC |

: SPOOLS '

3
L..... @t e me e Amsw mme % b e g Al ae e e

v _Mtem Description _ _
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0301041 T202 Stainless Steel  Edge: SPECIAL Spac: ASTM
52531.055(0.%100 +.,0010 SHAPE-SEE PRINT AB80/A580M-18 k
064 £ .0010) J e ARTAIFS ON
~ 7 TRy INSPECT
. Metling Country: United Kingdom Co! A Sta M .
lefting Country: o Producing Country: United States/ i #ROVED |

R L
[ st‘mﬁwnmm v / |

! ACTUAL SIZE: 0408/.041 X .0946/.0648
i N
@ s lulan22
i i o frisp: '
i Chemical Analysis
i C:.07400% Cr: 17.40000% Cu; .38800% Mn: 1.08000%
Mo: .38000% N: .04000% Ni: 8.08000% P: .03100%
S:.00100% Si: .46000%
| 1
Mechanical Properties |
I, Tensle:210KSI ¥ Rockwel:C44 V' i
Tt T — Wi caliy that the chemical analysls, physical propefiies, and mochanica caltestaasda "

ameotradnsconmmedmwrmtds.andthdumywnfcmzow!mmqlﬂmmm
Materiel as shipped, is trea from marcury contamination, and does not contaln any contarfelt matarial,
Al matedal comples with RoHS 3, REAGH ond Conflict Mingsafs unloss a legd plating haa bean spactfed.

Material Is DFAR compliant
Note: Material SDS will be emailed upon request : P
WIRB FURCHASED TO PRODUCE PARTS Lisa Platek
Cartification Clark

FOR ACMB INDUSTRIAL CO,

RENMODE TOOL & ENGINRERING



: 1801 N. Narragansett Ave. * Chicago, lllinois 063
; ) 778/804.0404 « Pax 778/804.0408
: www.industeel.com

. INDUSTRIAL STEEL & WIRE An 150 8001 Cartifiod Company
G —————— ———— o m—————— W—————
12/16/22 ISW Order/Invoice Number: 425899-00
* SOLD TO: R2940 SHIP TO: R2940
RADCLIFF WIRE, INC. RADCLIFF WIRE, INC.
97 RGNZO ROAD 97 RONZO ROAD
RO BOX 603 PO BOX 603
Bristol CT 06010 Bristol CT 06010
cns'n?nm PO: 59899 /
06258SBT .0625v302 STAINLESS WIRE N/M CNT CLS

WEIGHT: 1760

-

HEAT NUMBER: ‘B220592

CHEMISTRIES
c; Mn P s 8i cr Ni N
.074 1.080 .031 .001 .460  17.400 8.060 .040
Mo Cu
.360 .388
PHYSICAL PROPERTIRS
TENSILE: 275426 276404 TORSIONS:
ROCRWELL #1: BENDS: .
ROCRWELL #2: 8ALT SPRAY, HOURS:
! COATING WEIGHT:
YIELD STRENGTH: GRAIN SIZE:
ELONGATTION: <
REDUCTION OF AREA: *awv MERCURY FREE #¥#w
+¥% SDECTFICATIONS %%+ TARIFF: 7223.00
ASTM A313-18 NAFTA:
AMS 5688-M
ASTM 'AS80/A580M-18 MELT: GB UNITED KINGDOM
ORIG: GB UNITED KINGDOM
MILL: SIRI WIRE COMPANY
i DFAR: Y
f . ROHS: Y
@/D -
chminég)luality Contro er ' m‘ “W" ey "ma'
v rBSitbgCR 0V

Pleasa sea raverso 6lds or www.industeel com fi¢ all Texms and Condltions of Sala.
" Material Pripertios Shect 70403-MES Version 1 Apjiroved by BF 1120/12



o Monufa'émrers “of Stainless Steel Wire

g0 Wauregan Road
Danlelson, CT 08238

Voice: 880-774-0607
E-mall: Yoly@siriwire.com

Fax: 860-774-0785
1S0: 8001:2016

CERTIFICATE OF ANALYSIS

SHIP TO: INDUSTRIAL STEEL 8 WIRE

SOLD TO: INDUSTRIAL STEEL & WIRE
1901 N. NARRAGANSETT 201 Pine Street
AVENUE Bristol, CT 06010
CHICAGO, IL 60839
ESALES ORDER WORK ORDER SHIP DATE CUSTOMER PO
: 10758 155681 S18829 L18608 111712022 87681C
. [TEM DESCRIPTION
DIAM ORDERED QTY SHIP {L.BS) COUNTRY OF ORIGIN MiLL SOURCE
0626 1817 England Marcegaglia
MATERIAL HEAT # / MERCURY FREE ROHS COMPLIANT | DFARS COMPLIANT
. 302 CM E220592 Yas Yes Yes
CHEMICAL ANALYSIS
c si Mn P S Cr Mo Nl
074 48 1.08 031 001 17.40 .38 8.06
Ti Nb Al 8 Co Cu Sn N
001 .028 004 0001 325 388 011 040
v w Ta Ca As o Ce
070 047 .0010 0008 0100 .0039 0140
MECHANIGAL PROPERTIES
DIAM SHIPPED TENSILE COlL TEST WRAP TEST BEND TEST
0825 275,915 Pass Pass 10
SPECS: ASTM A313-18, AMS 5688M, ASTM ASBO/ASTM A580M-18
ADDITIONAL NOTES: 275,426 PSI & 276,404 PSI
../\
Authorlzed signature: e e aly, "hk" Tammy Joly, General Manager
r )
Page 1

Printed Jan 10 2023 12:28 pm
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Tdmmm 114242 1123
Pex 44 (0) 114 242 2152 Tn Accordance With EN 10204.3.1

Redt ? B NORM BPRECIHCATION RORKE
fovolce/ConsNo 44186812  Cuatomer Ordarflo 086198 302
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. e
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n_ I
usA = 2 rod colis fgr 1.726¢
' = €220692
Schmalzanalyse Cast Analysts Analyss de Couldo
laa = s *» = “r o wa *n 6 > “
0074 0460 1.08 0.031 0.001 1740 0.38 806 0.001° 0028 0004 0.0504
'W wea ¥8a KN w «W *Ts *oa KAa - L -]
?.325 0388 0011 0040 0070 0047 | 00010 0.0006 00100 00038 0.0140
Mach uad phya Elgenschafton Machanical ahd Physlcal Proparties Caractériafiques mécaniquo
02%P8  1.0%PS urs  SmeEuk xorogrdte  Kee Pomite  Schueffler
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FASTENER SORTING CORP.

910 S. STILES DRIVE  ADDISON, ILLINOIS 60101-4813
PHONE: (630) 543-3003 FAX: {630) 543-3028 WEB: www.swdinc.com

CERTIFICATION

Page 1 of 1
Customer Name : ACME INDUSTRIAL COMPANY
Purchase Order# : 163504 _, Packing List# :
SWD Shop Order# : 1632216 Work Order# : 395782-47~
Description : MS51830-108, REV. F, Part# . 217-076324 ~ yL
111412 ~
b 0%
3/8-164 X 1/2-13
Quantity : 14,844 Weight : 123
Process :
Passivate per AMS 2700 Method 1 Type 2
Specification :

*TS - TESTED PER AMS 2700 F.CLASS 4 COPPER SULFATE -
PER PARAGRAPH 3.2.1.3.1. AND SURFACE APPEARANCE 3.2.2.

AMS 2700 F, METHOD 1 NITRIC, TYPE 2
Inspection Results :
CopSul PASS

Notes:

THIS MESSAGE IS INTENDED ONLY FOR THE USE OF THE INDIVIDUAL OR ENTITY TO WHICH (T 15 ADDRESSED AND MAY CONTAIN INFORMATION THAT 18
PRIVILEGED, CONFIDENTIAL, AND EXEMPT FROM DISCLOSURE UNDER APPLICABLE LAW. {F THE READER OF THIS MESSAGE 1S NOT THE INTENDED RECIPIENT OR
THE EMPLOYEE OR AGENT RESPONSIBLE FOR DELIVERING THE MESSAGE TO THE INTENDED RECIPIENT, YOU ARE HEREBY NOTIFIED THAT ANY DISSEMINATION,
DISTRIBUTION OR COPYING OF THIS COMMUNICATION IS STRICTLY PROHIBITED. IF YOU HAVE RECEIVED THIS COMMUNICATION (N ERROR, PLEASE NOTIFY US
IMMEDIATELY 8Y TELEPHONE, AND RETURN THE ORIGINAL MESSAGE TO US AT THE ADDRESS NOTED ABOVE VIA THE U.S POSTAL SERVICE.

THIS CERTIFICATION RESULTS APPLIES TO THE ITEMS TESTED, THANK YOU. PROCESSED IN THE USA.

() ASTERISK INDICATES THIS SPECIFICATION IS INCLUBED IN THE IS0 17026 SCOPE OF ACCREDITATION.

{F YOU DO NOT RECEIVE THE COMPLETE DOCUMENT, PLEASE CONTACT US AT 1-830-543-3003.
THIS CERTIFICATE SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT THE WRITTEN APPROVAL OF SWD INC'S MANAGEMENT.

SIGNED: (/_ ac INSPECTOR DATE PRINTED: 02/03/2023

EFREN VAZQUEZ

4 © = T

130 9001:2045 TESTING LAS s
180 14001:2015 CERTO 851.01




